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mik, Eth., "—2X
FACE PLATE, ARM COVER, BASE




k. ER. ~—2Z
FACE PLATE, ARM COVERBASE

No. | H&ES |1|1| B& .

PARTS NO. § @: oTy mE DESGRIPTION
1 34702 *[x| 1 |@R FACE PLATE
2 8093 *|*| 1 |@iRit SCREW 9/64X40
3 19098 *| x| 1 |EHRILECF) SCREW 9/64X40
4 10551 * | 1 | RIEHSZ OIL GUARD
5 10650 * | *x 1 | RFEHmELE SCREW 3.4X36 L=6
6 17602 ¥+ 1 |LEiR ARM TOP COVER
7 15061 ¥ x| 1 EGHERTE OIL REGULATOR PIN
8 34817 #(*| 1 | KFHh— T/T LEVER COVER
9 6031-02 | *|*| 1 [|XKFh/\—1k SCREW 11/64%40 L=9
10 15057 ¥ x| 1 |$RHETAYIL OIL REGULATOR DIAL
11 8009 | x| 1 |#EHERTS AL SCREW 15/64X28 L=175
12 15058 ¥ [k 1 [HEIHEET OIL REGULATOR SHAFT
13 15059 x| 1 |HEERRTYLY SPRING FOR 15058
14 11007 [+ 1 [HERER OIL LEVEL INDICATOR
15 11006 *x| 1 | Ei%kB TOP ARM THREAD GUIDE
16 13076-02 | * | *| 1 |EiRHREMFvb NUT (SILVER)
17 15007 x| x| 7 |LE#iE SCRELW 9/64X40 L=10
18 15038 | x| 1 | EHRTLEE ARM TOP COVER RUBBER
19 15004 ¥ x| 1 | ER—k Xy ARM TOP COVER GASKET
20 15086 * || 1 HASRAR OIL VIBRATOR
21 15007 x| x| 1 RFEEHRARLE SCRELW 9/64X40 L=10
22 11142 x|x| 1 RBAHERART Y r— WASHER
23 11004 x| x| 1 |ihIFAEHKSLY OIL VIBRATOR WEIGHT
24 10597 ¥| x| 1 hEASERSLYLE SCREW 1/8X40 L=3.3
25 13755 w|*| 1 | LEhhRIARILER R/ ST OIL PIPE
26 13754C | *|*| 1 |E=Z—Fa—T-a8 OIL TUBE AND OIL WICK COMPLETE
217 30022 x|x| 1 |52 TF : OIL TUBE CLAMP
28 15087 x|x| 1 |Eo—niq78Z - OIL TUBE LETAINER
29 6333 x| 1 |E=Z—NA4THZLE SCREW 9/64X40 L=6.5
30 17555 x| x| 1 |PUYH— CYLINDER
31 17647 ¥|x| 1 |R"—ZR MACHINE BASE
32 17037 x| 1 |[m% (MEMm OIL PAN
33 13004 x| x| 1 |%F (HE®) BED HINGE
34 37100 ¥ x| 6 |8EFLE GiEam) SCREW 6X1 L=10
35 13006 x| 1 |8 (&) BED CLAMP
36 19403 * | ¥ 1 |1 BESR) HINGE SCREW 1/4X28
37 13388-A |*|*| 1 [#EARILEMSExT) (iERm) BED CLAMP SCREW M6
38 13008 ¥ x| 1 |ERILETYIYy— (R WASHER
39 30046 x| x| 1 |7—REL SCREW 4X0.7 L=4
40 13096 || 4 |(M/phhC (&) SCREW 5/16X18 L=T5
40 13096-N | *|*| 4 |[M/phkalCFvt (FRaa) NUT 5/16X18
40 13096-W | *|*| 4 |M/hRCTvivy— (HiESR)  |WASHER
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PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




T——. k8 XF

:f PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

No. | #RFES |1|1| B .
] [ e DESCRIPTION
PARTS NO. |@|@| QTY
1 18244C | *|*| 1 |XFEGH) # T/TAKE-UP LEVER COMP.
1-1 18244 ¥ | 1 |EKHE THREAD TAKE-UP LEVER
1-2 15013 * | % 1 | EKFEEY T/T/LEVER HINGED STUD
1-3 | 10523 x| 1 |§EHISUIED N/BAR CONN. CRANK STUD
[ 1-4 15026 * x| 1 |KFEEE T/T/LEVER DRIVING STUD
! 1-5 | 10528 ol Bl B B 2 £ NEEDLE BAR CONN. CRANK
2 11042 # % 1 [KFEEHE 6X6 OIL WICK 6X6 L=80
| 3 10524 ¥ x| 1 [KFEVLE SCREW 6.75X24 L=6.5
i 4 10728 ¥ x| 1 [RFFREME 6X6 OIL WICK 6X6 L=20
! 5 19414 *|x| 1 |59 F—1avhh CRANK MOTION CAM
! 6 19415 #[ % 1 |[HLik A SCREW 1/4X28
7 19416 *|*| 1 |HLiEB) SCREW 1/4X28 L=14
8 19417 ¥ x| 1 |#HESSIELE (A) SCREW 1/4X28 L=6.5
9 19418 *[x| 1 |[§#EHSIEVLE (B) SCREW 1/4X28 L=4.5
10 10726 #[x| 1 |EHEISIEVIHS 6X6 OIL WICK 6X6 L=30
11 15038 * | * 1 |#HEYSOE R FACE PLATE RUBBER
12 19504 * | * 1 | EEhihie SCREW PLUG
13 15033 * x| 1 | EERA 12X12 OIL WICK 12X12 L=80
14 17132 * | * 1 | L#h ARM-SHAFT
15 10563 ¥+ 1 | EERTARILT Vv v— WASHER
16 70007 *|*| 1 | EEHETAZIL A/SHAFT BUSHING(FRONT)
17 10571 ¥+ 1 | EEBTAZILILE SCREW 6.75X24 L=20
18 10725 | x| 2 | E#EFTAZILIIIVE OIL FELT
19 18008 * | * 1 | b#hpEAZIL A/SHAFT BUSHING(MIDLE)
20 10571 *[*| 1 | E#PRARLIE SCREW 6.75X24 L=20
21 10725 * | * 1 | E8PRARZIILTIILE OIL FELT
22 19506 ¥|*+| 1 | L#hT— ARM SHAFT COLLAR
23 23637 ¥ | * 2 | LEE#HS—IE SCREW 1/4X28 L=75
24 10571 x| * 1 | L&k A2ILIE SCREW 6.75X24 L=20
25 13081 ¥+ 1 |LE#EAZILTIILE OIL FELT
26 19505 x| 1 |[T—U—BLAL ARM SHAFT SCREW
27 17015¢ | *|*| 1 |F¥v—hi—(b) & GEAR COVER(UPPER) COMP
27-1| 17015 x| 1 |Fv—hi—(Lk) GEAR COVER (UPPER)
27-2| 17016 * | * 2 |F¥Fv—hA—(b)it SCREW 9/64X40 L=10
28 17017¢ | *|*| 1 |E#@Frv— # A/SHAFT GEAR W/SCREWS
28-1| 17017 * | * 1 | E#¥Frv— ARM SHAFT GEAR(SPIRAL)
282 | 17018A |*|*| 1 |LE#Fv—1EA) SCREW 1/4X40 L=8
28-3| 17019A | *|* 1 | E#h¥F-v—LE(B) SCREW 1/4X40 L=7
29 17013 ¥ *| 1 | L#EREAZIL A/SHAFT BUSHING (REAR)
30 18470 * | * 1 | F=I— MACHINE PULLEY
31 10576 * | * 1 |F—1U—1kA) SCREW 15/64X28 L=21
32 10579 | x| 1 |[F—1—1(B) SCREW 15/64X28 L=20
33 11012 * | * 1 |hERE M 6X6 OIL WICK 6X6 L=120
34 15034 | x| 1 |hEAEH/ AT 3X5 VINYL PIPE 3X5 L=20
35 10729 %] 1 | EEAFTAZILEE 6X6 OIL WICK 6X6 L=45







FHEE TR BB £
NEEDLE BAR ROCKING MECHANISM

=] = 1 1 #

Re | RIS |-t 2% DESCRIPTION

PARTS NO.|@|@f QTY
1 17611 ¥k 1 |EELES N/BAR ROCK FRAME
2 34712 * | * 1 [#tELEEY PIN FOR ROCK FRAME
3 10726 * | * 1 |#HELEE BN 6X6 OIL WICK 6X6 L=30
4 10525 *| x| 1 |#ELHEELE SCREW 6.75X24 L=9
5 15031 * | * 1 |[BHELEHET 6X6 OILING WICK 6X6 L=300
6 34721 * | * 1 |iRALIEIR PRESSER BAR GUIDE
7 8100 #| | 2 |[fRhibfibsRC SCREW 9/64X40 L=6.5
8 34723 %] 1 |45—IL ROCK FRAME P/BRACKET
9 27174 *|*| 2 |A5—)Lik SCREW M4X0.7 L=10
10 30078 ¥ %] 2 |Ar—ILETvir— WASHER
11 16703 * | * 1 |&tH4E NEEDLE BAR
12 15089 * | * 1 |&HELRE N/BAR THREAD GUIDE
13 B140553 ||| 1 |&t1E SCREW 1/8X40 L=4.5
14 NO116 * | *® 1 |&# DPX17 (#:16) NEEDLE DPX17 (#16)
15 19426 x| x| 1 |$HERE NEEDLE BAR CONN.STUD
16 13365 * [+ 1 |#EREEDOHRL PINCH SCREW 4X0.7 L=9
17 10726 * | * 1 | HERERS OIL WICK 6X6 L=30
18 17615 x| x| 1 | EZEYUE UPPER FEED SHAFT ASSEMBLY
19 11876 * | * 1 | EEYFEERL SLIDE BLOCK STUD SCREW
20 11877 # | * 1 | EXVEARE SLIDE BLOCK
21 11876C | *|*| 1 |EFEYUFEE HlC # SLIDE BLOCK COMPLETE
22 10581 x| x| 1 | EREYFEE HRLCLE SCREW 7/32X32 L=7
23 17677 x| 1 |EE FEED ROGCK SHAFT CRANK
24 19408 * | * 1 |EfEEDRC PINCH SCREW 1/4X28 L=17.5
25 18018 * | * 1 |EHFovrFERLC SCREW 9/32X28 L=105
26 17673 * | * 1 |EKOvk CONNECTING ROD
27 8105 *|*| 1 |Fvhk NUT .




m))
7

|

PRESSER FOOT MECHANISM
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LA S ES
PRESSER FOOT MECHANISM

No maES |11 %

| B (421 Hi 2% DESCRIPTION

PARTS NO.|@|@| QTY

1 17605 | *[ 1 |AERRC THUMB SCREW 1/2X28
2 17604 * | ¥ 1 |[Bhlirvybk NUT 1/2X28
3 17606 * | * 1 |RAERERC P/BAR REGULATING SCREW
4 17608 ¥ x| 1 |[WRFEXTYLHTEY SPRING PIN
5 10540 * | * 1 |BRE PRESSER BAR
6 18648 ¥+ 1 [(BRERTYLY PRESSER BAR SPRING
7 17607 ¥ (x| 1 (HREXTYTUN SPRING
8 17609 ¥ 1 [BIETAZIL BUSHING
9 10761 ¥+ 1 [(BAETA2LIE SET SCREW 6.75X24 L=11
10 18479 * | ok 1 |z ERE P/BAR LIFTING BRACKET
11 19518 * | % 1 IR EREHEOARC PINCH SCREW 11/64X40 L=14
12 10546-A | * [ * 1 [RZAEHE TR TENSION RELEASE SLIDE
13 10547 * x| 1 |[MHIERETIRIEL TENSION RELEASE SPRING
14 10541 * | * 1 [JEREEN POSITION GUIDE BRACKET
15 31533 * |+ 1 |[IEZEEANIL PINCH SCREW 5/32X40 L=6.5
16 34828 #[x| 1 [KOFEARE L SCREW
17 34717 ¥ | x| 1 |[{DFEFERHAT— BELL CRANK STUD COLLAR
18 34719 ¥ x| 1 |[{<OFERIR B/C STUD GUIDE PLATE
19 34720 ® | * 2 KOFEARILE SCREW M6X1 L=12
20 34718 x| x| 1 |[KOFENE B/C STUD GUIDE BLOCK
21 30601 *| x| 2 |[KOFFEHNEILE SCREW M5X0.8 L=10
22 36729 x| x| 1 |ERE P/BAR POSITION GUIDE
23 15568 #|%| 1 |FER#FEL SET SCREW M6X1 L=8
24 10548-A | * | * 1 |[BaEEEiRhitEEs BRACKET GUIDE BLOCK
25 10519 * x| 1 |EAFEEEFRALESLERE SCREW 6.75X24 L=175
26 15111 *|x| 1 |FEHFE 25mm L=8 STRAIGHT PIN (2.5 X 8)
27 10659 * | * 1 R EFLA— P/BAR LIFTING LEVER
28 10660 *|*| 1 |LA—Frhl LIFTING LEVER SCREW
29 17083 #| - 1 |[#8RZ (9mm) L/PRESSER FOOT (9 mm)
29 17083-A |- | *| 1 [|##8Z (9mm) L/PRESSER FOOT (9 mm)
30 10749 * | * 1 | RZE (B—F{FE) FINGER GUARD SET SCREW
31 10677 * | * 1 [ ERED v v— WASHER
32 19470 * | ® 1 | ZaH—H—F FINGER GUARD
33 10664 * | * 1 |4 RZIE SCREW
34 13056-A | x| * 1 = FOOT LIFTING LEVER
35 10712 #*|*| 1 |31 HINGE SCREW 6.75X24 L=6.9
36 11387 * | * 1 |BlE LIFTING LEVER SPRING
37 13057 * | * 1 = LIFTING LEVER STOP
28 13058 * | * 1 5%hC SCREW 6.75X24 L=29
39 13084 x| x| 2 |B®2Fyk NUT 6.75X24
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UPPER SHAFT MECHANISM
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EEYRIR
UPPER SHAFT MECHANISM

No. | #MI@%ES 1|1 B%
el P anf DESCRIPTION
PARTS NO.|@|@| QTY

1 17100 x| 1 |PWZETFAHA LIFTING ECCENTRIC BODY
2 10566 x| x| 2 |HIFZ ETFhHLIE SCREW 1/4X32 L=55

4 10772C | | * 1 | EEEovE A L/E/CONECTION W/BEARIG
4-1 10772 * | *x 1 | EEEouk L/ECCENTRIC CONNECTION
4-2 10773 ¥ *f 1 |Z—FILRFY_5 NEEDLE BEARING

5 10776 ¥+ 1 | EEKBOVREF vk WING NUT

6 10774 ¥ | x| 1 | EEFEOVRAAT ECCENTRIC CONN. COLLAR
7 19419 ¥|*| 1 |EFHLEREEILT L/E/CONNECTING CRANK
8 19420 ¥ x| 1 | ETFTALESEY LIHERLE PINCH SCREW 1/4X28 L=16
9 10775 x| x| 1 | EEFEOVFE4C ECCENTRIC CONN. SCREW
10 12136 x| x| 1 | EEFOvFER4flTvyi v—  |WASHER

11 19425 x| x| 1 | LIFTING ROCK SHAFT

12 10514 x| x| 2 |HEEHARIL L/ROCK SHAFT BUSHING
13 19516 ¥ x| 1 |HEE8E LUk NUT

14 16709 x| x| 1 |HEEE U SCREW

15 10728 k|1 |HEERE U OIL WICK FOR STUD 6X6 L=20
16 10558C | *| * 1 [KDFtvb 3548 LIFTING ROCK SHAFT COMP.
16-1| 10557 * | * 1 |[{DOFEFECR) L/BELL CRANK LINK
16-2| 10558 * | ok 1 [KO=F LIFTING BELL CRANK

16-3| 10556 x| x| 1 |<OFEFECGN) PRESSER BAR CONN. LINK
17 17610 ¥ x| 1 |hIRzE V/PRESSER FOOT BAR

18 34722 x|x| 1 |fRhitBE P/BAR SLIDE BLOCK

19 15060 *[ x| 1 |PIFZERLAL SCREW 5/16X24 L=16

20 10553-A | *|*| 1 |FZRTULTH V/PRESER BAR EXTENSION
21 17042 x| - 1 | RARTYS V/PRESSER BAR SPRING
21 10554 -1*| 1 |h|xzRTUY V/PRESSER BAR SPRING
22 11879 x| 1 |PWRZLETHS— L/ECCENTRIC COLLAR

23 10573 x| x| 2 |piEz EFTFhHS—1b SCREW 7/32X32 L=11 -

24 17086 *[-| 1 |B#Z (9mm) V/PRESSER FOOT (8 mm)
24 17086-A | —|*| 1 [|HIRZ (9mm) V/PRESSER FOOT (8 mm)
25 10662 * - 1 |BEz&ERL PINCH SCREW 5/32X40 L=6.5
25 17111 ok 1 |PfAERL SCREW 11/64X32 L=6
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V. THi. ILE
HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)
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ME, T8, L3

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

[m] = *|
No. | HBERES %] B o2 DESCRIPTION
PARTS NO.|@|@| QTY
1 17026 * | x| 2 |EHAYILTIILE OILING FELT
2 10761 || 1 |SrEmEAR)LIE SET SCREW 6.75X24 L=11
3 10571 ¥ x| 2 |SLETFARILIE/TEREA%ILIE |SET SCREW 6.75X24 L=20
4 17026 ¥k 1 | TE#MEAZILITILE OILING FELT
5 17031 ¥ x| 1 | Téhh>— H/DRIVING SHAFT COLLAR
6 7018 * | * 2 | TEph>—1k SCREW 11/64X40 L=2.3
7 17009 x| * 1 | RwkEhH/— BED REAR COVER
8 8100 kx| 2 [RyR#Eh/—1b SCREW 9/64X40 L=6.5
9 17521 * | * 1 |hvE & HOOK & BOBIN CASE BASE
9-1 11953 x| *| 3 |mEL SCREW 7/32X32 L=55
10 17520 x| * 1 |hECREAS—Z{E)  #E ROTATING HOOK COMPLETE
11 17522 x| 1 |REH—R BOBBIN CASE COMPLETE
12 18034 x| 1 |HRE> BOBBIN
13 17021C |+ | x| 1 |i#¥v—(L) #8 GEAR (UPPER) W/SCREWS
13-1 | 17021 *| x| 1 |iZEFY—(E) ARM SHAFT GEAR (UPPER)
13-2 | 17022 * | 2 [EFY—(Euk SCREW 1/4X40 L=5
14 19554 # | x| 1 |3f#REAZIL A/SHAFT BUSHING(UPPER)
15 17020 x| x| 1 |3fEH ARM SHAFT (UPRIGHT)
16 17025 *|*| 1 |ERTFAZIL A/SHAFT BUSHING(LOWER)
17 17023C | *|*| 1 |iI#¥vy—(F) #A GEAR (LOWER) W/SCREWS
17-1] 17023 * x| 1 |EFYP—T) ARM SHAFT GEAR (LOWER)
17-2| 17022 *[*| 2 [MZE8FY—(TFik SCREW 1/4X40 L=5
18 17028C | *| * 1 | Fé#rv— # H/SHAFT GEAR W/SCREWS
18-11 17028 ¥ *| 1 |TFéa¥vy— H/DRIVING SHAFT GEAR
18-2 17022 * | % 2 | TFis¥Fvr—i1k SCREW 1/4X40 L=5
19 17029 * |k 1 | TEREARIL H/SHAFT BUSHING (REAR)
20 35572 ¥ x| 1 | Tk HOOK DRIVING SHAFT
21 17558 [ x| 1 | TFEhaTARIL H/SHAFT BUSHING(FRONT)
22 10522 x| %| 1 | F#grA2/LiE SET SCREW 6.75X24 L=14
23 30750 ® | % 1 |[§BFEAUE CABLE BINDER
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